SY335C9I2KH hydraulic excavator SANY FRB

 

 

零件代码 PART NUMBER

名称 PART NAME

B222100000398

机油滤清器

Filter, engine oil

A820205000942

接头

Connector

B210780000028

管接头

Connector, pipe

A210204000477

螺钉M10×110GB70.1 10.9级

Screw

24000637

垫圈10GB97.1 达克锈

Washer

A210204000005

螺钉

Screw M10×140GB70.1

12020025

管夹

Clamp, pipe

24000639

垫圈12GB97.1 达克锈

Washer 12GB97.1

A210111000199

螺栓M12×20GB5783 10.9级

Bolt M12×20GB5783 10.9 grade

60149606

线束固定夹

Clamp, harness

12213205

放油管

Pipe, oil drain

11609465

接头

Adapter

B230101000356

O形圈

O-ring

60148699

机油胶管

Rubber Hose

60148700

机油胶管

Rubber Hose

12931354

垫片

GasketSY215C9M2KS.1.3.5-1

A210111000101

螺栓M12×25GB5783 10.9级

Bolt M12×25GB5783 10.9 grade

A820606030423

软管

Hose

12035589

燃油箱总成

Tank GP, fuel

12019940

软管

soft pipe

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

11348391

护孔环

Grommet

24000514

垫圈16GB93 达克锈

Washer 16GB93

A210307000028

螺母

Nut M16GB6170 10

11251714

接头

Adapter

11331654

接头

Adapter

60046622

燃油开关

Switch, fuel

11273607

软管

Hose

12503545

油箱出油管

Oil-out tube of fuel

12682365

粗滤支架

Prefiltration support

A210204000358

螺钉M10×80GB70.1 10.9级

Screw

60018743

柴油滤清器

Filter, diesel fuel

A210204000355

螺钉M10×40GB70.1 10.9级

Screw

A210459000002

垫圈

Washer

A210199000016

铰接螺栓

Bolt, articulated

12786627

粗滤出油管

Oil-out tube of fuel

A210204000198

螺钉M16×35GB70.1 10.9级

Bolt M20×130GB70.1

A210491000118

垫圈

Washer 16GB1230

60006362

铜垫圈

Washer, copper

11604207

放油阀接头

Connector, valve, oil drain

60006360

铜垫圈

Washer, copper


 

 

 

零件代码 PART NUMBER

名称 PART NAME

B220401000916

放油阀

Valve AS, shut off, engine oil

A229900001345

软管环箍

Hoop, hose

A820606030088

粗滤水管

Hose AS, primary water filter

A229900001347

软管环箍

Hoop, hose

A210855000003

喉箍

Hoop


 

 

 

零件代码 PART NUMBER

名称 PART NAME

B229900004781

连接螺塞    Plug, Connecting

B222100000488

机油滤清器    Filter, engine oil

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60029642

液位传感器

Sensor GP, fuel level

12035295

燃油箱

Tank, fuel

12035590

底盖总成

Bottom Cap Assembly

A210405000006

垫圈

Washer 6GB97.1

A210401000017

垫圈

Washer 8GB93

A210405000007

垫圈

Washer 8GB97.1

A210609000025

O形圈

O-ring

B230101000457

O形圈

O-ring

A210204000129

螺钉

Screw M6×12(GB70.1)

A210204000339

螺钉

Screw M8×12GB70.1-00 10.9

A210111000090

螺栓

Bolt M8×25GB5783

A290000002193

燃油箱锁盖

Cap AS, filter, fuel tank

10210078

压板

Plate AS

10210081

橡胶板

Plate, rubber

10210082

堵头

Plug

60117826

燃油箱滤网

Strainer AS, fuel (float gauge)

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60078250

Fuel Filter Seat

60064761

柴油滤清器滤芯

Element, fuel filter

60180565

集水杯

Water Cup

60078244

Water Drain Plug

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60240318

推拉软轴

Sliding soft shaft

13134903

马达支架

motor

A210204000196

螺钉

Screw M10×20GB70.1

24000637

垫圈10GB97.1 达克锈

Washer

13134718

防水罩

waterproof

11626828

油门电机拐臂

Arm, throttle motor

A210204000220

螺钉M8×20GB70.1 10.9级

Screw M8×20GB70.1

24000633

垫圈8GB97.1 达克锈

Washer

A210111000012

螺栓 M10×20GB5783 10.9级

Bolt M10×20GB5783 10.9

10145126

停止器支架

Bracket (Stopper, Electric)

A210111000092

螺栓

Bolt M8×35GB5783

B229900002662

发动机停车总成

Stopper GP, electric

60099069

步进电机

Motor,throttle

A210204000357

螺钉M10×60GB70.1 10.9级

Screw

13161805

护套

Protective

60060565

垫圈8GB96.1 达克锈

Washer

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

B241300000086

电缆    Cable

 

Leave a Reply

Your email address will not be published. Required fields are marked *